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Parts Catalog >> BALDAN

« Main Frame

All

Code Product description

5072011702-6 | Complete Arm (Gtg 2000 Br)

6020055918-8 | Hydraulic Cylinder "0.D" #2" X @#4" X 777Mm(Course) X 1088Mm(Closed)

5204010604-9 | Complete Wheel Hub

5022011532-9 | Complete Support Gtg/Ro-2000 Br(90°)

6020310563-3 | Hexagonal Head Bolt M10 X 1,25 X 20Mm (I8.8 Rt

6020010404-0 | Pressure Washer 5/16" Media Industry

6020310795-4 | Self-Locking Nut With Nylon Upper 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm

5456010117-4 | Hexagonal Nut M36 X 4,00 Ma CI8 Ch.55Mm Height.29,00Mm

6020130108-7 | Grease Fitting 1/8"

6020050122-8 | Cotterpin 3/8" X 2.1/2"

6020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt

5530015718-0 | Complete Lock Support Of Hoses

6020251698-2 | Rotating Hook (2T)(C.S 4:1)

6020251699-0 | Curve Handle Mf 5/8" - (Cmt 2T)(C.S 4:1)

6020310197-2 | Hexagonal Head Bolt 5/16" X 5/8" 18F Unc1A Gr5 Rt

5264010012-5 | Large Support

5264010013-3 | Small Support

5432020032-9 | Pin "L" #3/4" X 94Mm

5432010338-2 | Lock Pin 0f @36,5 X 273Mm

6020310660-5 | French Head Pin @28 X 105mm

6020310948-5 | Square Head Bolt 37.50 X 185mm (/R @m36 X 4,00 Ma

5432010266-1 | Pin 0Of @31 X 153Mm

5432010267-0 | Pin 0f @31 X 181Mm

56020310595-1/ French Head Pin @1”X 105mm

6020390293-2 | Lock @5,75 X 40Mm

6020251094-1 | High Pressure Hydraulic Hose 1/2" X 760Mm With 2Tcg (Sae 100R2 At - PT.4000Psi)

5528010298-8 | Central Lubrification System

5372011115-9 | Hose @1/2" X 2800Mm With 1Tcg And 1Trf With Male Quickly Coupling

5372011087-0 | Hose @3/8" X 2400Mm With 1Tcg And 1Trf With Male Quickly Coupling

6020390308-4 | Lock Nma - Type "R" 4,5 X 80Mm

5024010093-0 | Smooth Washer @33,5 X @52,5 X 3,00Mm

5024010192-8 | Smooth Washer @30 X @52 X 4,75Mm(Galvanised)

5024010039-5 | Smooth Washer @26,2 X @44 X 4,75Mm

5498010053-0 | Complete Wheel 11X 15 - BI12 Ply

60200503620 | Inner Tube Pa 15/16

6020310418-1/ Tyre 11X15 BI 12Ply

6020350397-3 | Rim 10.0Lbx15" (Wheel 11X15)

5252010238-8 | Complete Big Bag Hitch

5024010720-9 | Smooth Washer Of @39,5 X 70 X 4,75Mm

5252010123-3 | Big Bag Hitch

5530016176-5 | Big Bag Support

6020050111-2 | Cotterpin 3/16" X 3"

6020310348-7 | Nut M29 X 3,00 Mb CI8 Ch.60Mm H.30,00Mm Without Crown

5040010839-8 = Adjustment Bar Of 3° Hitch Point

60106027687 | Adjustment Support Of 3° Hitch Point

6020310608-7 | French Head Pin @#1”X 62mm

5484010094-7 | Larger Regulator (Gtgro-2000Br)

5562010011-0 | Complete Retention Valve

5412010058-3 | Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47Mm With Hexagonal 1"

50 | 5412010253-5 | Nipple Special R.7/8" 14F Unf And With Rotatory R.1/2" 14F Bsp

* Item 2 - See page 6 Item 48 51 | 6020010022-3| 0'Ring 2-114 N3006-90Nbr (15,54)

*Item 3 - See page 7 52 | 6020430295-5 | Retention Valve With Unidirectional Flow Limiter And Nipple R.03/4" 16F Unf
pag 53 | 6020090404-7 | Quickly Coupling Male 1/2"

*|tem 4 - See page 5 54 | 6020130100-1 Grease Fitting 1/4"

* [tem 27 - See page 7
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« Hoist Support

Item
Al

Code Product description

—_

5022011533-7 | Support GTG-RO 2000 BR

*2 155300120651 | Complete Right Support Of Wheel

*3 15530012068-6 | Complete Left Support Of Wheel

5530015691-5 | Rotating Support (Gtg/Ro-2000 Br(90°))

5 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30Mm H.16,00Mm
6 | 5432010478-8 | Lock Pin Of #36,5 X 160Mm

7 |5080020502-3 | Bushing Of @23 X @32 X 20,5Mm

*8 16020055921-8 | Hydraulic Cylinder "0.D" #1.5/8" X #3.1/2" X 236Mm(Course) X 147Mm(Closed)
9 | 5368010669-6 | Bearing Of Piston

10 |5432120029-2 | French Head Pin 30,53 X 113Mm

11 |5024010249-5 | Smooth Washer @32 X @60 X 6,30Mm(Galvanised)

12 |6020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40Mm CI8.8 Rp

13 6020010395-8 | Pressure Washer M12 Media

14 16020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19Mm H.10,00Mm
15 |6020130108-7 | Grease Fitting 1/8"

16 |6020050116-3 | Cotterpin 1/4" X 2"

17 | 5412010130-0 | Reduction Nipple R.3/4" Unf X R.3/4" Unf X 35Mm Hexagonal 7/8" With Hole @1/16"
18 | 6020310982-5 | Hexagonal Head Bolt M20 X 2,50 X 150Mm C18.8 Rp

19 16020130112-5 | Grease Fitting 1/8"

20 | 5024010416-1 | Smooth Washer @39 X @60 X 4,75Mm

21 160200501244 | Cotterpin 3/8" X 3"

22 | 6020010403-2 | Pressure Washer M20 Media
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*|tems 2 and 3 - See page 8
*|tem 8 - See page 6
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« Hydraulic Cylinder 6020055921-8

Item
Al

Code Product description

5144010839-7 | Jacket @ 88.90 (3.1/2") x @ 4”x 359mm

5326011756-0 | Rod #41,27 (1.5/8") x 340mm

5236010003-0 | Plung 26,72 x #88,30 x 55mm

5152010010-9 | Piston Coupling #41,68 X #88,70 X 66 MM

5456050001-0 | Piston Nut

5024010323-8 | Smooth Washer @27 X #44,5 X 4,75Mm

6020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm
6020390042-5 | Plastic Cover Bt-21(Bt 10.0021.0 Nt)

6020190073-8 | Repair Kit For Hydraulic Cyliders "D.A" 2" X3.1/2"

O 00 N O L1 B W N =
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For spare parts order, please check in the cylinder
jacket (1), the following: - Baldan part number with
11 bers, the facturer code, name and
manufacturer date.

« Hydraulic Cylinder 6020055918-8

All

Code Product description

Item

5144010838-9 | Jacket @115 (4.1/2") x 1004mm

5326011578-9 | Rod ©50,80 x 973mm

6020090668-6 | Plung R1.1/4" UnfX @101 X 54Mm

5236010036-7 | Piston Plung

5152010022-2 | Piston Coupling

5456050010-9 | Cylindric Nut @4.1/2" 12F (Piston)

5024010321-1| Smooth Washer @33 X #50,8 X 5,00Mm

6020310795-4 | Self-Locking Nut With Nylon Upper 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm
6020390118-9 | Plastic Cover 21S - Pebd

6020190071-1 | Repair Kit For Hydraulic Cyliders "D.A" 2" X 4"

O 00 N O 1 & W N =
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For spare parts order, please check in the cylinder
Jjacket (1), the following: - Baldan part number with
11 bers, the facturer code, name and
manufacturer date.
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» Wheel Hub

Parts Catalog

Item

Code

Product description

All

5204010133-0
5232010769-5
5558210007-0
5096010009-0
5080010587-8
5080010144-9
5024010417-0
6020130108-7
6020310814-4
6020310816-0
6020310998-1
6020350007-9
6020350201-2
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Wheel Hub

Wheel Hub Shaft

Lock "L" Of Shaft

Hub Cap

Shaft Bushing

Back Bushing

Back Washer Of Shaft

Grease Fitting 1/8"

Self-Locking Nut With Nylon Low 1" 14F Uns Gr5 Ch.1.1/2" H.20,00Mm
Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00Mm
Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp

Bearing 6206 (Skf-Nsk-Timken)

Retainer 340,00 X 62,00 X 12,00Mm

N B OO N = = N = NN = =

5.

GTGR008617

Code

Item

Product description

All

5136012234-8
5152010039-7
5456010084-4
5014010001-0
6020050004-3
6020130108-7
5372010402-0
5372010403-9

0 N O AW N =

Lubrication Support Plate

Connection

Hexagonal Nut 9/16" M12 X 1,5 X 15Mm L/Ms
Washer - D 6-L/Ms.

Steel Connection "Jma" 6X1/8" Bsp

Grease Fitting 1/8"

Hose 06" X 2400mm

Hose 36" X 2800Mm

_ N W W oY W=
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« Wheel Support

Item

Code

Product description

All

5530012072-4
5024010059-0
6020010406-7
6020310529-3
6020310746-6
6020311038-6
6020390308-4
5530012066-0
5530012069-4
5530012067-8
5530012070-8
5024010039-5
5024010264-9
5232011238-9
5324010043-2
5538010193-8
6020010402-4
6020010412-1
6020050108-2
6020130108-7
6020310183-2
6020310800-4
6020311001-7
60203500567
6020350108-3
6020350266-7
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Wheel Support Gtgro-2000

Smooth Washer 816,5 X 829 X 1,21Mm
Pressure Washer 3/8" Media Industry
Pin @5/8"X 123Mm

Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm

Hexagonal Head Bolt 3/8" X 4" 16F Unc1A Gr2 Rp
Lock Nma - Type "R" @4,5 X 80Mm

Right Support Of Wheel

Left Support Of Wheel

Right Support

Left Support

Smooth Washer 026,2 X @44 X 4,75Mm

Smooth Washer @55 X #73,5 X 1/4"

Shaft Support

Retainer Guide

Bushing Cover

Pressure Washer 1/4" Media Industry

Pressure Washer 5/8" Media Industry

Cotterpin 3/16" X 2"

Grease Fitting 1/8"

Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt
Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm
Hexagonal Head Bolt 1/4" X 5/8" 20F Unc1A Gr5 Rt
Bearing 32210

Bearing 32011

Retainer 873,50 X 395,00 X 9,00Mm
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o Stickers

All

Code Product description

6020071736-0 | Sticker Attention Gt-2000 Br (100 X 390Mm)
6020071077-3 | Sticker Baldan (700 X 100Mm)
50220115337 | Sticker GTGRO 2000 BR - 1050 x 100mm
6020071091-9 | Sticker 2000 Kg

6020071090-0 | Sticker 1200 Kg

©woR W = tem
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Item 2

GTGRo 20008BR > >> BALDAN

Item 3

1200 kg

ltem 4 ltem 5
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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